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Colour Light grey
Approx.3 hours after addition
Pot Life

of water (20°C)

Layer Thickness 0-2 mm./application

Consumption 13 kg./mz/mm.ﬂﬁck.
Shelf Life 6 months in a dry place
Water Addition 6-7 litres/20 kg.bag
Packing 20 kg./bag
Peyamumniin
Bulk density ~1.4kg/1
Fresh mortar ~2.15 kg/l

35-47 N/mm’
Compressive strength (28 days at 25 °C,50% RH)

Flexural tensile strength 20-27 N/mm’

Bond strength 1.5-2.5N/ mm’
Modulus of elasticity ~19,000 N/mm’
Coefficient of thermal

, 14x10° m/°C
expansion

CP. CONPRO CO.,LTD.

98/1 Moo 9 Rachathewa, Bangplee, Samutprakarn 10540
Tel: 02-727-9814, 02-727-9815 Fax: 02-727-9816 WWW.CpPCONpro.com
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TEST REPORT
Sample’s name Mark / Brand Laboratory No.
L)
CP - Supercoat = 1.52/06523.1
Test Results

Compressive strength at 28 days, MPa 45.25

Bond strength to concrete at 28 days, MPa 0.20
Customer’s name CP. Conpro Co., Ltd.

Customer’s address 558/30 Bangna-Trad Road, Bangna, Bangna, Bangkok 10260

Sample’s description ~ Grey powder

Test date 20 August 2009 - 29 September 2009
Test method ASTM C 109/C109M-01, ASTM C 952-91(Reapproved 1997)
Remark For Bond strength to concrete testing , the mixture of concrete is portland cement

type I : sand : stone = 65 : 162 : 218 by weight and water/cement = 0.51
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(Mr. Pradab Sawangsri) (Mr. Kritsada Suttipan)

Scientist, Senior Professional Level Scientist, Practitioner Level

This report is only valid for the sample received. The above statement is not intended for advertising purposes and
i not be reproduced or shall not manifest partiaily without the written permissicn of the Department of Science Service.
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